

Certificate of Analysis

Polyanionic Cellulose PAC-HV 85%		Date	2020.06.28
		Lot No.	20062803
Items	Standards	Test results	
Purity %	≥85.0	85.60	
Degree of Substitution(D.S)	≥0.90	0.98	
PH	6.5-8.5	7.36	
Loss on Drying(%)	≤10.0	7.1	
Fluid Loss (FL),(mL)	≤23	19.8	
Apparent viscosity (AV),(mpa.s)	≥50	54	
Conclusion:	Qualified		
Tester: 陈可	Lab. Chief: 李丽		

**All specifications can conform with API 13A-2010, GB/5005-2010 grade.

For and on behalf of
SIDLEY CHEMICAL CO., LTD


Authorized Signature(s)